LT

TEM| PART TEM| PART TEM| PART
e [ehes DESCRIPTION Q| \o. | NUMBER DESCRIPTION S St DESCRIPTION QrY
1_[S507-R FIRING VALVE BODY 1 | 38 [S610-HP-R| TRANSFER PORT BUSH HP 1 | 71 [s948 M5 X 16 SKT BTN 1
2 |S500H-R BOLT HOUSING 1 | 39 |S382H-SL FRONT CLAMP 1| 72 [s645 INDICATOR GAUGE 1
3 [s932-2 VALVE SEAT 1| 40 |E483BK END CAP 1 | 73 [s322 M4 X 12 CSK SKT 1
4 [5934 M6 X 6 SKT SET CONE PT 1| 41 [s472 MALE CONNECTOR 1| 81_|e127 3 X 7.8 ROLLER 1
6 [5966 8 X 1.5 NBR70 1|4, [S950CR CYLINDER - XTRA ) |82 ]E144 3 X 23.8 ROLLER ]
7 _[5960 2 X 1.5 NBR9O 2 S950MR CYLINDER - CARBINE 94 |S130 COCKING ARM PIVOT BLOCK | 1
9 |s337 10 X 1.5 NBR 70 1|45 [S600HSL BARREL TUBE - XTRA , |95 [s125 COCKING ARM 1
10_|s327 BS005 NBR9O 1 SB00HC-SL BARREL TUBE - CARBINE 96 |Tx227 BUFFER ]
11_|s484H 20 X 1.5 NBR70 1 | 44 |FP134 THREAD PROTECTOR 1_1.97 [E160 M3 CRINKLE WASHER 2
12_|[RN219-9 BSO11_NBR70 1|45 [S491R FIRING VALVE BODY T_| 98 [s542 SIDE LEVER BUSH 1
13_|s427 4 X 1 NBR70 1 |46 [5473 FILLING VALVE 1 | 99 [S264 COCKING LINK 1
14_[5536 BS008 NBR70 T_| 47 |s319 COMPRESSION SPRING 1| 100 [S541 LOADING BOLT BEARING 1
16 |5140 4 X 2 NBR70 (.22 &.25) 7 |48 ]s912 BONDED SEAL 1_| 101 [S541-1 BEARING SHIM 1
S142 BS102 NBR70 (.177) 49 [5928 M4 X 6 SKT BTN ] S501-SL BOLT HSE BUSH - 22
17_|s484 12 X 1.5 NBR70 1 | 50 [s946 M2.5 X 16 SKT CAP 2 | 102 [s502-SL BOLT HSE BUSH - .177 ]
18 [5236-25 REG HOUSING - CARBINE 1 | 51 [S402AHR | BARREL SEAL HOLDERHP - 22 | S504-SL BOLT HSE BUSH - .25
5934 REG HOUSING - XTRA S402BH-R | BARREL SEAL HOLDER HP -.177 103 [RN113 M5 X 6 SKT SET CUP PT 2
19 |5342 15 X 2 NBR90 3 | 52 |E222 BUSH 2 | 104 5505 MAGALZINE RETAINING CLIP__| 1
20 [S962A-150 REGULATOR 1 | 53 [1x239 M3 X 3 SKT SET FT PT 1| 105 [RN193 M3 X 6 SKT BIN 2
21 [5938 REGULATOR RETAINER 1 | 54 [5303 M3 X 3 SKT SET FT PT 1_| 106 |S550-R SIDE PLATE ADJ HP 1
0o |S346 M3 X 50 SKT CAP (.25) 5 |55 [s517 3/32 x 1/4 DIN6325 1_| 107 [S515A INDEXING POST ASSY 1
$920-7 M3 X 25 SKT CAP (177 & .22) 56 |5474 12 X 2 NBR70 2 | 108 [S560 CAM PLATE 1
23 |S836 23 X 2.5 NBR9O 4 | 57 [1x228 M4 X 4 SKT SET FT PT 2 | 109 [S565 M3 X 8 SKT CAP 3
24 [5837 23 X 2.5 BACKUP RING 2 | 58 [s471 SINTERED FILTER ] S555A MAGAZINE - .22 (10 SHOT)
25 [$370-2R FIRING VALVE ] S401A-BO BARREL - XTRA .22 55558 MAGAZINE - .177 (10 SHOT)
26_[5940 VALVE STEM NUT ] S401B-BO BARREL - XTRA .177 LIgNES55C MAGAZINE - .25 (10 SHOT) g
27 [5942 COMPRESSION SPRING 1 | 59 [S401J)-BO0 BARREL - XTRA .25 1 S554 MAGAZINE - .25 (5 SHOT)
28 [5331 COMPRESSION SPRING 1 S401F-BO BARREL - CARBINE .22 S557 MAGAZINE - .22 (5 SHOT)
30 [S340-R GUIDE ROD 1 S401G-BO BARREL - CARBINE .177 $558 MAGALZINE - .177 (5 SHOT)
32 [5944 GUIDE ROD NUT 1 1 o0l \Ss224 BAFFLE - XTRA 5 | 111 [S600-3 BARREL TUBE SUPPORT 1
33 [S520HR STRIKER HP 1 BAFFLE - CARBINE 3112 [RN219-7 BSO12 NBR70 2
34 |S508-R POWER ADJUSTER 1 | 61 5133 SHROUD INSERT 1| 113 |E880-6 BS0031-16 NBR70 2
FP121 BARREL SEAL - .177 62 _[S530 MAIN SPRING GUIDE v | 114 [s952 SPRING BAFFLE 1
35 [s538 BARREL SEAL - .22 1| 63 [s356H M4 X 5 MODIFIED 1
FP122 BARREL SEAL - .25 67 _|S355H-SL M4 X 12 MODIFIED ]
36 [5522 COMPRESSION SPRING 1 | 69 [RNI02A M3 X 16 SKT CAP 4
37 [s528 7/64" BALL BEARING 1 | 70 [s640AT GAUGE MOUNT 1

sweJSeiq papojdx3



8T

Items not shown

S475 - Filling adaptor
S655 - Stock screw washer
S625 - Stock screw



6T

ITEM

PART

PART

PART

NO. | NUMBER DESCRIPTION QTY. NO.| NUMBER DESCRIPTION QTY. NO. | NUMBER DESCRIPTION QrY.
1_|S507-R FIRING VALVE BODY 1 31 |S491-R FIRING VALVE BODY 1 61 |S322 M4 X 12 CSK SKT 1
2 [SS500H-R BOLT HOUSING HP ADJ 1 32 |S473 FILLING VALVE 1 71 [S524 M3 X 4 SKT SET CONE PT 1
3_[S932-2 VALVE SEAT TYPE 2 1 33 |S319 COMPRESSION SPRING 1 86 S540A-SL | LOADING BOLT STEM - .177 1
4 15934 Mé X 6 SKT SET CONE PT 1 3415912 BONDED SEAL 1 S540B-SL LOADING BOLT STEM - .22
S5 [S966 8 X 1.5 NBR70 1 355928 M4 X é SKT BTN 1 ] 87 |S130 COCKING ARM PIVOT BLK 1
6 |S960 2 X 1.5 NBR90 2 | 36 [$946 M2.5 X 16 SKT CAP 2 | 88 [S125 COCKING ARM 1
7 $936 REGULATOR HOUSING - SMALL 1 37 S402AH-R BARREL SEAL HOLDER .22 1 89 |TX227 BUFFER 1

$936-25 REGULATOR HOUSING - LARGE S402BH-R BARREL SEAL HOLDER .177 90 |E160 M3 CRINKLE WASHER 2
8 [S342 15 X2 NBR90 3. | 38 |S337 10 X 1.5 NBR 70 1 91 [S542 SIDE LEVER BUSH 1
9 [S962A-150 150 BAR REGULATOR 1 39 |E222 BEARING 2 | 92 [S264 COCKING LINK 1
10 |S938 REGULATOR RETAINER 1 40 |S331 COMPRESSION SPRING 1 93 S140 LOADING BOLT BUFFER - .22 1
n S346 M3 X 50 KST CAP 2 41 [TX239 M3 X 3 SKT SET FT PT 1 S142 LOADING BOLT BUFFER - .177
$920-7 M3 X 25 SKT CAP 42 |S517 3/32 x 1/4 DIN6325 1 94 [S541 LOADING BOLT BEARING 1
12 3836 23 X 2.5 NBR9Q 4 | 43 [S474 12 X2 NBR70 2 | 95 [S355H M4 X 10.STK CAP (MODIFIED) | 1
13 |S837 23 X 2.5 BACKUP RING 2 | 44 |S327 BSO0S NBR90 1 96 |S541-1 BEARING SHIM 2
14 |S370-2-R FIRING VALVETYPE 2 1 45 15484H 20 X 1.5 NBR70 1 97 $501-SL BOLT HSE BUSH - .22 1
15 |S940 VALVE STEM NUT 1 46 |TX228 M4 X 4 SKT SET FT PT 2 $502-SL BOLT HSE BUSH .177
16 5942 COMPRESSION SPRING 1 47 |S471 SINTERED FILTER 1 98 |E127 3 X7.8 ROLLER 1
17 |S340-R GUIDE ROD 1 48 FP121 BARREL SEAL -.177 1 99 |E144 3 X 23.8 ROLLER 1
18 |S310-SL-R STRIKER BODY 1 $536 BARREL SEAL - .22 100 [RN113 M5 X 6 SKT SET CUP PT 2
19 |S944 GUIDE ROD NUT 1 49 S401A-BQ BARREL - .22 1 101 |S505 MAGAZINE RETAINING CLIP 1
20 |S520H-R STRIKER HP 1 S401B-BO BARREL - .177 102 [RN193 M3 X 6 SKT BTN 2
SS508L-R POWER ADJUSTER - LOCKED 50 S710-EUS-177 MODERATOR - .177 1 108.|S550-R SIDE PLATE ADJ HP 1
21 [S508-R POWER ADJUSTER 1 $710-EUS-22 MODERATOR - .22 104 |S515A INDEXING POST ASSEMBLY 1
SS08UL-R POWER ADJUSTER - TAIWAN 51 [S530 MAIN SPRING GUIDE 11105 [S560 CAM PLATE 1
22 |E880-6 BS0031-16 NBR70 2 |52 [S356H M4 X 5 STK CAP (MODIFIED) | 1" | 106 |S565 M3 X 8 SKT CAP 3
23 |S522 COMPRESSION SPRING 1 53.|RN102A M3 X 16 SKT CAP 4 S555A MAGAZINE 10 SHOT - .177
24 [S528 7/64" BALL BEARING 1 5413303 M3 X 4 SKT SET FT PT 1 107 S5558B MAGAZINE 10 SHOT - .22 2
25 |S610-HP-R TRANSFER PORT BUSH HP 1 55 [S640AT GAUGE MOUNT 1 $557 MAGAZINE 5 SHOT -.22
26 |S382H-SL FRONT CLAMP 1 56 |RN219-9 BSO11 NBR70 1 $558 MAGAZINE 5 SHOT - .177
27 |E483BK END CAP - BLACK 1 57 15427 6 X 1 NBR70 1 | 108 [S484 12 X 1.5 NBR70 1
28 5472 MALE CONNECTOR 1 58 15536 BSO08 NBR70. 1109 [TX236 M4 X 16 SKT.CAP 1
29 [S950M-R CYLINDER MEDIUM 1 59 [5968 M5 X 16 SKT BTN 1 [110]S952 SPRING BAFFLE 1
30 |S735-EX BARREL TUBE - US EXPORT 1 60 |S645 GAUGE 1




Items not shown

S475 - Filling adaptor
S655 - Stock screw washer
S625 - Stock screw

0¢




ITEM| PART ) ITEM| PART« [
NO. | NUMBER ) (\ES@R'PT'ON ' (\.\:OTY NO. | NUMBER]” DESCRIPTION QY.
1_[S310SLR STRIKER BODY 1|15 [s3u] COMPRESSION SPRING 1
2 [5322 M4 X 12 CSK SKT 1|16 [5522 COMPRESSION SPRING 1
3 [s313 TRIGGER CHASSIS 1| 42.[TX381 | M5 X 6 SKT SET CONE PTTUFFLOC | 1
4 [S320-2 TOP SEAR 11118 |5524 M3 X 4 SKT SET CONE PT 2
5 |[S325-2 MIDDLE SEAR 1o [719 5495 TOP SEAR SPRING 1
6 53212 BOTIOM SEAR 1. 20 [542052 TRIGGER BLADE 1
7_|5496 M3 X 6 SKT CAP T_| 21 [s421 M3 X 10 SKT SET FT PT 2
8 |S316 M4 X 25 SKT CAP 1 22 |TX432 ADJUSTER SCREW LOCKING PAD 1
9_[TX460 M4 X 12 SKT CAP 1|23 [s523 3/32 BALL BEARING 1
10 [TX236 M4 X 16 SKT CAP 1| 24 [S521-2A | SAFETY BUTTON - PART ONE 1
11_[RN106 M3 X 6 CSK SLOT 2| 25 [$521-28 | SAFETY BUTTON - PARTTWO 1
12 [5326 2X 11.8 ROLLER 3| 26 [s52 3X 1 SIR70 1
13 |TX398 3 X 11.8 ROLLER 1 27 |S314 TRIGGER GUARD 1
14 [s319 COMPRESSION SPRING 1_[28[s318 COVER PLATE 1

21




	S510 XS FAC ISS3.pdf
	S510 XS FAC ISS3.pdf

